RSD’s Vision for Managed Aquifer

Recharge in Eastern Virginia

F
Sustainable
Sl I ' I Water Initiative
for Tomorrow
<D

Charles B. Bott, PhD, PE, BCEE - Director of Water Technology and Research
Jamie Heisig-Mitchell, Chief of Technical Services

| B f— ) cm——_
Ly | =



le Waigegan
\ T
! Palatirje

/i Kalamazoo
»

neagor T i
===+ South Bend

Fort Wayne
Py |

afayette
*

i
Kokomo |

- |
|

P29 |- Indiana))
I N T

i

|

Temre Haute o
¢ . * Columbus?
Bloomington}
)

F %
Louisville

> — g
Evanswille™ RA ==

R .t NG P
(7] ¢
/).'\-) 0 |
Owensboro
Bowling
Green
ol

Kentucky!

® Glasgow
~ Clarksville S == _ "o
J ol R

_*:Nashvillels Ccokewlle

= A ~ L ,‘-“;) v
g TN “=* Knoxville ¥
Tennessee

Cleveland !
[...]
American Vertical Datum of 1988 (NAVD88). Modified from McFarland and Bruce (2006).



Groundwater depletion has been rapid

1932

1933
1934

1935

A, chrﬂlmfv l']rum artesian well in Isle of Wight County |93?
Artesian wells in early 1900s — groundwater
wells required valves not pumps! o r————
In about 100 years have gone from water -
levels at 31 feet above sea level to 200=* feet
below.

17 | B e ) ——



Modeled Potomac Aquifer water levels with and without SWIFT

Simulated Potentiometric Contours N

Potomac Aquifer 7L
50 Year Term - BASELINE

EXPLANATION
Water Level, Feet MSL

Il 200t0-180 [] 21040
Bl 1790180 [] 41080
Bl -15910-140 [ 61080
Bl 13910120 [ 8110 100
B 119t -100 [l 10110120
] 980 [l 121t 140
[] 79060 [l 14110160
[] s9t0-40 [l 161t 180
[] 20w-20 [l 18110200
[] 1900 [l 20110220
] 1020

Simulated Potentiometric Contours N

Potomac Aquifer +
50 Year Term - All Injection Wells |

EXPLANATION
Water Level, Feet MSL

Bl 200t0-180 [ ] 211040
Bl -179t0-160 [] 411080
Bl -159t0-140 [ 611080
Bl -139t0-120 [ 8110 100
B 1190100 [l 1011120

[ 9980 [l 12110140
] 79060 [ 110160
[] 59040 [l 1611 180
[] s9w-20 [ 18110200
[] -9wo [l 2010220
[ 120

18



§-u B

What is the travel time of the injected water?

® |njectate migration modeling

—Could not run transient injection scenario

—MODPATH simulation using steady-state — approximately 3 ft/yr
—Glacial model simulation — approximately 27 ft/yr

—Calculated travel times from injection scenario — approximately 29 ft/yr

®* Summary — “These results indicate that injected water travel times
are relatively slow — with injected water taking approximately
180 years to travel one mile.”

Sustainable Water Initiative for Tomorrow 19



Water Issues Challenging Virginia and Hampton Roads

 Adaptation to Sea level rise
— Compounded by land subsidence

20 Ll B _-")



Land subsidence — we are sinking

« According to USGS N "

— Up to 50% of relative
sea-level rise may be
due to land subsidence . |4/

— Up to 50% of land
subsidence may be
due to aquifer
compaction

Map d from U § Geological Surv irginia Department o 10 15 20 MLES
[; and nland Fheries data e oy

Virg Sim plane projection

Vrgmia souh Fder ol Freessng Sonad FFS1 512 g i DEIOMETERS

No an Datum 1983 (NADE3)

r{hA

 URGEST e

HAMPTON
ROADS =

L
U



§-ui I
L5

Extensometer — HRSD Nansemond Plant, Suffolk

I

oo
1

Sustainable Water Initiative for Tomorrow



§-ui I

Aquifer compaction without and with SWIFT

Simulated Total Aquifer System Compaction Simulated Total Aquifer System Compaction
from 1890 to 2064 - Total Permitted from 1890 to 2064 - Total Permitted
B with All Intion Wells

Compaction (ft) Compaction (ft)

Il 050t0-025 Il 05010025

- -0.2510 0.0 - -0.2510 0.0
[T ootoo02s 7] ootoo2s
[] 02510050 [] 02510050
E 050100.75 EI 05010 0.75

0.75101.0 0.75t0 1.0
[] 1010125 e [] 10t01.25
[ 1:25t01.50 ] 3 B 12500150
B 15010175 7 Bl 150t0175
Bl 1751020 G Il 1751020

Sustainable Water Initiative fo”¥omorrow




Water Issues Challenging Virginia and Hampton Roads

 Wet weather sanitary sewer overflows
(SSO)

— Compliance with Federal enforcement action

24 - )
|y |



Sewer Overflows

No chronic locations

No data to support episodic SSOs contribute to
local water bacteria impairment

Recent success with more focused efforts
— Wet weather and dry weather monitoring

— Source tracking “hot spots”

— Coordinating field work with locality

Overflows not eliminated with Regional Wet
Weather Plan when weather event generates
flows above designed service level



SSO Work Versus SWIFT — Volume Discharged

60,000
50,000
$2.2B $1B

& 40,000 B -
L]
>
~
Q
= 30,000
£
g SSOs
o R
S 20,000 avoided

10,000

. (54)
Design Flow  Current RWWMP RWWMP SWIFT SWIFT
2023 Flow Discharge | Reduction @ Discharge @ Reduction
Baseline RWWMP SWIFT

RWWMP values: based on avoidance of 271 MG loss over 50 years associated 2
with capacity-related overflows (5 yr LOS). ~



SWIFT Approach

Initial feasiblility study — desktop and
modeling

Work with regulators, policy makers and
public to identify challenges and build
support

Define water quality targets
Drill test wells at injection sites
Pilot treatment at HRSD facility

1 MGD demonstration facility — treatment
and aquifer injection

Obtain UIC permits for full scale

27 LA 2




Test Wells

® Nansemond Plant 1,500 ft deep
—12” Diameter
—400 ft screened (27%)

® York River Plant 2,000 ft deep
—8” Diameter
—645 ft screened (32%)

® More coarse sand than predicted

Sustainable Water Initiative for Tomorrow



swi
By

Water Supply Augmentation Approaches

Indirect Potable Reuse Approaches

Examples
De Facto |
> WP . Common throughout the
world (e.g., Mississippi
WWTP y River, Colorado River, etc...)
River

Surface Water Augmentation |

Upper Occoquan Service
Authority (Northern Virginia);
Gwinnett County (Georgia);
Singapore NEWater

Reservoir

WWTP AWTP

!
A

WTP

GW Recharge via Spreading Basins |

n
»

A

Spreading
Y .a Basins

Montebello Forebay (Los Angeles, CA);
El Paso (Texas);
Chino Basin (Chico, CA)

ot o o I BB E R R R R
e e
[ ot i i e ] f

GW Recharge via Direct Injection |

GWRS (Orange County, CA);
West Basin (CA);
—
AWIE Los Alamitos (Long Beach, CA);
Scottsdale Water Campus (AZ)

v

WWTP

AR LA
KL
otatatetetatitets!
teletoletuteloletele

Sustainable Water Initiative for Tomorrow 29



§-u B

Managed Aquifer Recharge

WWTP [ AWTP —>§ &%

+WTP

o
]
S

I
552
S5

s

Ty
bt
2505

i
-
o5

ra

L

...............................

® Travel time — >100 years?
® Soil aquifer treatment, blending with existing groundwater

® Human health criteria still apply due to drinking water
designation of aquifer

® Geochemical compatibility is required!

Sustainable Water Initiative forYomorrow



§-u B

Typical Approach to Developing Finished
Water Goals for Groundwater Recharge

®* Meet all primary Maximum Contaminant Levels (MCLs)
regulated by the USEPA in the SDWA

® Provide multiple barriers to pathogens and organics
(including chemicals)

® Aquifer compatibility

® Hazard Analysis — Critical Control Points

—Alarm values
—Shut down values

Sustainable Water Initiative for Tomorrow 31



§-u

<> Example Water Quality Goals

Parameter Pertinent Regulatory Requirements

UOSA (VA);
Surface Water
Augmentation

El Paso (TX) — FL - Direct EPA Guidelines CA - Direct TX — Direct
Direct Injection — Direct Injection Potable Reuse
Injection Injection (min regmts)

MCLs Comply with all primary drinking water MCLs
Nitrogen TKN <1 mg/L NOx—N< 10 TN <10 mg/L None TN <10 mg/L NO3-N< 10
mg/L mg/L; NO2-N <
1 mg/L
Solids TSS <1 mg/L; Turb <1 NTU Turb<2to 2.5 Turb <2 NTU Turb <2 NTU -
Turb < 0.5 NTU NTU
Organics COD =10 mg/L (™ None 3mg/L; TOX< 2 mg/L (of WW 0.5 mg/L -
(TOC/COD) 3.8 mg/L TOC) 0.2 mg/L origin)
Enteric Multiple barriers None, but Multiple Multiple 12-log LRV 8-log LRV
Viruses required (total multiple barriers barriers
Crypto coliform< 2 /100 barr!ers reql.ured (Total reql.ured (Total 10-log LRV 5.5-log LRV
mL) required Coliform< 4/ Coliform BDL)
Giardia 100 mL) 10-log LRV 6-log LRV
Misc TP < 0.1 mg/L

Not all parameters are listed; for example other requirements such as travel time, disinfection residual, etc... are required in some states and locations
NOTE: LRV= Log Removal Value
Sustainable Water Initiative for Tomorrow 32




§-ui I
<>
Finished Water Quality Preliminary Targets

Parameter Proposed Regulatory Limit Water Quality Goal (non-
regulatory)

MCLs Meet all primary MCLs N/A
Nitrate (NO3-N) 5 mg/L monthly average; 8 Secondary Effluent CCP Action
mg/L max daily Limit for TIN = 8 mg/L
Turbidity IFE <0.15 NTU 95% & never CCP Action Limit at 0.10 NTU
> 0.3 NTU in two consecutive
measurements
TOC 4 mg/L monthly average (TBD) CCP Action Limit at ? mg/L
(TBD)
Total coliform <2 CFU /100 mL; 95 perc. CCPs to achieve 12 LRV for
E Coli Non-detect viruses and 10 LRV for Crypto
& Giardia
Unregulated None Monitor suite of chemicals
Chemicals and address as necessary

Total Dissolved Solids None None -



§-u B

Aquifer Compatibility — TDS and pH/alkalinity

® Important to inject similar water quality to that present in
the aquifer

—lonic strength should be within }2-order of magnitude of aquifer (TDS ~
1,400 — 4,800 mg/L) to prevent swelling, repulsion, and migration of
clay mineral fragments

—Proportion of major ions should match to prevent damaging ion

exchange
o Calcium (~30 mg/L) and sodium (~1,000 mg/L)

® EPA secondary MCL for TDS = 500 mg/L

® Pilot values for Carbon-based Train:

—50th Percentile: 550 mg/L
—99th Percentile : 690 mg/L

® Recommendation:

—Given high ionic strength of aquifer, aquifer compatibility should take
precedence over finished water TDS limit
—No specific TDS limit; targets will be created for compatibility

Sustainable Water Initiative for Tomorrow 34



§-u B

Advanced water treatment alternatives

FLOC/SED-OZONE-BAC-GAC-UV Aquifer
& s Injection
Carbon Based Existing J_ “
Discharge_> \\\\\\\\\
Floc/Sed Ozone BAC GAC uv
MF-RO-UVAOP Aquifer
&“ : Injection
Membrane Based| Existing UV AOP
Discharge Microfiltration Reverse Osmosis
River
Qutfall
. Sequencing
Pill?rﬂleact?cl)n Batch Reactor
P (Nit/DeNit)

Sustainable Water Initiative for TéMmorrow



§-u B

The SWIFT Pilot

)RS > Sustainable Water Initiative for Tomorrow 36




§-u B

Pilot Plants

* Membrane-Based Train

— Ultrafiltration
— Reverse Osmosis
— UV Advanced Oxidation

e Carbon-Based Train

MF-RO-UVAOP Anti-Scalant

NH3

NaOC I}_I

NH2C

Existing

PIEGELE]S Microfiltration

Membrane-Based

L__|
Reverse Osmosif

I
I
L — — (Nimicaionepinicaign

NaOoCl . I

H202 Lime Aquifer
coz Injectionf]
UV AOP I

Methanol ]

— Coagulation/Flocculation/Sedimentation

— Ozone oxidation

— Biologically Active Granular Activated

Carbon (BAC)
— Granular Activated Carbon (GAC)
— UV Disinfection

Not tested
during piloting

o3

FeCl3
Existing —l

Discharge—> l \\\\\\\\\

Ozone

Floc/Sed

BAC

GAC-Based

GAC

Sustainable Water Initiative for Tomorrow

37



B-swi

Membrane-Based Pilot




A

ift

Carbon-Based Pilot

Hsw




§-ui
Tkt

SWIFT Pilot Process Flow Diagram

[Tt ]
|
H202 : Intensity :
To Drainage | Sensor |
York River Denit Sump : ! ! _
Filter Backwash | | To Drainage
@ | | Sump
. I I
York River Denitsc  York River ORI |/ UVAGP |
Filter Effluent s Bacl;kvl\;ash I T grid ! O
u umps
Clearwell pply p .% Lo 2t i .
@ To UVAOP
_m—. To Drainage Sump
|m=—mmmmm s m—— = mm e e e e e e e e -
! typical all __Air Compressar
@ | : columns
@ H : ﬁ Backwash Waste (BWW)
1 (typical all columns)
|

E Filter to Waste (FTW)
columns)

(typical all
Do

I
I
I
I
I
I
|

To Backwash
. ' B BWwW Supply at each
LOzone Skid 1 BAC/GAC Skid and FTW BAC column
_____________ P A o ey B

{(150gpd) |
From Existing Drainage [*
Plant Air Pipe Sump
(600 gal)
223 gpm] {35 gpm) | (@3 gpm |
(3316 gpt)
e 227 gpm|

1 "
_ CIP Chemicals
‘ [ Gamrsee ] (Gond) (Gond)
CIP Chemicals o0/ & [ArComprossar ] | 1 ) Concentrate 8.0 gpm
CIP Waste I Acid m & CIP Waste

i | I Antiscalant 117.3 gpm | H i [14.9 gpm |
| | I [17.9 gpm |

i |

|

N I

» I
To Backwash 1

Supply at each 1

L NH2C1 module |
I

I

4




§-u B

Preliminary Pilot Testing Results

®*Both trains meet drinking water quality standards

* All primary MCLs (regulated) are being met

—Bromate has been the only challenge (expected)

* All secondary MCLs (aesthetics) are being met, except in
the Carbon-based AWT system:

—TDS (salt) is slightly above 500 mg/L (50%/95% = 523/550 mg/L)
—Sulfate and chloride are consistently less than 250 mg/L

)RS > Sustainable Water Initiative for Tomorrow 41




SWIC
<!>y BACand GAC

Overall performance
BAC High

* [T
B Headloss [ft]
. .
18 A Loading Rate/10 [gpm/sf] 0.18
» Floc-Sed Effl. Turbidity

S ® GAC Effluent Conductivity/100 [uS/cm]
S 16 0.16
@ & Turbidity [NTU]
T *
(-4 e==Backwash
n=n & L 4
— 14 + 0.14
B
S
9o * * 0.12
o 2
TS
o =
= E 10 - 0.1
2 O
£ 3
2 <
= 9 s - 0.08
s :
h
2
=
“q',' 6 0.06
v
°
¥
(& ]
o
ke

&u«‘ﬂllu o 4

= - W

. y '_‘ & “ ; \ ‘o:".' : 008
. B | B v 4 4

0

11/4
11/5
11/
11/7
11/8
11/9 -
11/10
11/11
11/12
11/13
11/14
11/15
11/16
11/17
11/18
11/19

Filter Effluent Turbidity

Sustainable Water Initiative for Tomorrow



Hsw

BAC and GAC

Overall performance

ift

igh

GACH

Aupigany Juanyyg 1y

- 0.01

~ [Ta) oM o™
- 3 3 ] b=t 3 3 3 8
= o o o o 1=} o o o
1 1 Il L
L
3
H &
=
o
S
i
~
% F
=~ 2
E Z
= T 3
=2 35 T
- C
S 5 6 —
S = O 5
T L& E EE
sll.azlem.
- x %35 el
2 w T E 28
S £ 88K 3 &
T8 2 6w B ¥
3 & o &5 8§
I 2 o U F o
lA..Q_
T
|
<t ~ o 0 X=] <
- inl

0T/21eY Suipeo ‘ssojpeaH ‘Aupiqiny pajnas pas-aoj4

-1/t

- 97/T1T

43

Sustainable Water Initiative for Tomorrow



B

ift

Hsw

TOC Performance

TOC Performance Through 1/23/17

$ dOVAN

‘I'Ju82u0)
oy

+. ajeawad
02

jueniys
an

8 | dAN

- (mo)
L +2| 2 ove

 (4BIH)

I JvO

(mo)
¢ Jvd

(YBIH)
I Ovg

jueniys
pas 20i4

paad J0id

o
1

M O~ © O O N «— O

(/8w) D01

44

Sustainable Water Initiative for Tomorrow



§-u B

TOC Performance: Carbon-Based

TOC for Carbon Train Through 1/23/17
10 -
9
i L | = o

8 .l’ 0.. 0 - +51

7
o o % =w u52
S 6 F.-.t,- AL
od A54.1
£ 5
O A A X S4.2
@) 4 kK 'y %%, X - Y 7 '/"
S T X $5.1

, El?ﬁ ® S55.2

.'\iv.. *S6
1 Q“.ﬂfl
0
7/11  7/31  8/20 9/9  9/29 10/19 11/8 11/28 12/18 1/7  1/27

Sustainable Water Initiative for Tomorrow 45



§-u B

TOC Performance: Carbon-Based

TOC for BAC/GAC Through 1/23/17
6
A FA SATR
A - A A - 8 AAxiAA
; i T
A A4 ¥ . % %x N By T ey
< %; é £ 5;& x%‘f; I“‘ ‘?&,)&(% . \;g»:/ XX . xx
— * i 8 X S : )& ¥ & AS41
SR W x’g()’g%“ M& & g‘x&% X 54.2
E) ) 4 S ”‘ 00,"° .
— 3 }3 AKX ° ; e® X SS 1
= w@“ Y 4 ¢ S5.2
2 %K ”
SO 2K
Y e % VO
1 ¥ ol
Ko ax o
0 4 . : - - - T : - )
7/11 7/31 8/20 9/9 9/29 10/19 11/8 11/28 12/18 1/7 1/27

Sustainable Water Initiative for Tomorrow 46



§-ui B

<> Fluorescence Spectroscopy
Total Fluorescence through treatment process

Carbon Train
>t 52 S3 4.1

EX Warvedang® (nm )
§ @

EX Wavelength (nm)
PR

EX Wavelength (nm)
¥

& ¥

60
EM Wavelength (nm)

400 600
EM Wavelength (nm)

EM Wavelength (nm)

S4.2 S5.1

S6

EX Wavelength (nm)
EX Wavelength (nm)
EX Wavelength (nm)
N

200 800 820

600

o

EM Wavelength (nm)
EM Wavelength (nm)
EM Wavelength (nm) EM Wavelength (nm)

—_—

Sustainable Water Initiative for Tomorrow




§-ui B

<> Fluorescence Spectroscopy
Total Fluorescence through treatment process

Membrane Train
S1 S7

S10

EX Wavelength (nm)

Sustainable Water Initiative for Tomorrow 48



C

ift

Hsw

-

[l 1

L1 |
I L sl | F
o =
| 7 ik g 5% m - W |
ap [ 5= {8~ = ™ 3=f |
) i _ = 0 Y
L 5 i¥: 3 5 5 {
anl L g B~ B 3= &= *1 :
LJ -ll' - &
T i . i MM =i _
e T o -
1) LAl _ = fH
| m . am . < | q _
AHR ﬂl m._r __,..m._r :_.wl. m._._. m._rq -1 n I
48 ale r — T —
—
CIT ) ©
. Enz.‘zui ?95536 ouomw&.,mw%a vo% "
5 i _
g _
i | |
] 2
I
! 2L
/b €6 _
- 2L 0Pl I
[ ]
(@ 2
o
r ©
. w ¢
C =
(@ =3
@ . e
o * ®
() TN e, e
s L2 3 0*’
JT:.M A SO
L®] SRS T 2N
O o X
n > & ¢ ¢ * hadhs
o (e 0] (o] <t o o 0 (o] <t o o
— — — — —
m

(1/3w) N-23e2IN ‘(7/3w) asoq palddy auozQ




§-u B

Pilot Plant Performance — Viruses

Pilot Influent Results from 7-10 Samples Pepper Mild Mottle Virus Removal
Virus Copies/100 mi Notes Location Copies/100 ml LRV
Male-Specific Coliphage 3.72E+01 Non-Pathogenic Influent 8.56E+05 ,
Somatic Coliphage 1.56E+03 Non-Pathogenic Floc/Sed Eff. 1.96E+04 1.6
Human Polyomavirus 0.00E+00 BAC1 Effl. 1.01E+02 3.9
Human Adenovirus 5.08E+02 BAC2 Eff. I 1.15E+02 39
Enterovirus 1.24E+02 GAC1 Eff 6.11E+00 5.1
Norovirus Gl 8.48E+01 GAC2 Eff 0.00E+00 >5.9-log
Norovirus GlI 1.98E+02 UVD Eff 0.00E+00 >5.9-log
Pepper Mild Mottle Virus 8.56E+05 Non-Pathogenic

® Removal of all viruses present to below detection limits

Sustainable Water Initiative for Tomorrow 50



§-ui B

S
Protozoa (Method 1623)
GIARDIA Volume CRYPTOSPORIDIUM Volume
DATE LOCATION CYSTS/L L CYSTS/L L
6/21/2016 ABFNE | 3.96E+00 10 <0.01 10
6/21/2016 BHFNE | 2.00E+00 10 8.40E+00 10
6/21/2016 JRENE | 8.00E-01 10 4.00E-01 10
6/21/2016 NP ENE | 4.70E+00 10 1.00E+00 10
6/21/2016 VIP FNE | 1.16E+01 10 1.00E+00 10
6/21/2016 WBFNE | 7.00E+00 10 4.00E-01 10
| 6/21/2016 YRFNE <0.01 10 <0.01 10 |

GIARDIA Volume CRYPTOSPORIDIUM Volume